

Test Report

No.: GZHG1405016074CW

Date: May 21, 2014

Page 1 of 3

BESTSUB TECHNOLOGIES CO LTD RM810 EXCHANGE SQUARE, NO268 DONGFENG ZHONG ROAD, YUEXIU DISTRICT, GUANGZHOU 510030 CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

EN 12875-4:2006		Pass
Test Requested		Result
Test Result(s)	:	
Test Performing Date	: May 08, 2014 to May 21, 2014	
Sample Receiving Date	: May 08, 2014	
Test Performed	: Selected test(s) as requested by applicant	
Style / Item No.	: BPM01	
Sample Description	: 110Z SUBLIMATION POLYMER WHITE MUG	

Signed for and on behalf of SGS-CSTC Ltd.

Jason Cheung Approved Signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.gs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of Ilability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only . **Attention: To check the authenticity of testing /inspection report & certificate, please contact us at tel ephone: (86-755)83071443, or email: <u>CM.Doccheck@sgs.com</u> [198/kdz/uRad_Steintel/ark Guargiou.Econmic& Technology DevelopmentDistric/Guargiou.China 510663 t (86-20)8215555 f (86-20)82075191 www.sgsgroup.com.cn**

中国・广州・经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075191 e sgs.china@sgs.com



Test Report

No.: GZHG1405016074CW

Date: May 21, 2014 Page 2 of 3

1. Test conducted:

EN 12875-4: 2006 Mechanical dishwashing resistance of utensils — Part 4: Rapid test for domestic ceramic articles

2. Scope: This European Standard specifies a rapid method for testing the dishwashing resistance of ceramic articles intended for domestic use. It does not define the number of dishwashing cycles that any given product should withstand.

Test sample description :	Plastic Mug
Number of Tested Sample(s):	4 Pieces

3. Test Procedure:

With reference to EN 12875-4: 2006 Test method

4. Test Result as follows:

4.1 After 16hours:

	Articles with or without decoration (Category of articles)	Test specimen number	Color	Gloss	Clouding	Resistant deposits and iridescent layers	Other aspects
Inspector 1	Plastic articles	1#	0	0	0	0	0
		2#	0	0	0	0	0
		3#	0	0	0	0	0
		4#	0	0	0	0	0
Average		0	0	0	0	0	
Inspector 2	Plastic articles	1#	0	0	0	0	0
		2#	0	0	0	0	0
		3#	0	0	0	0	0
		4#	0	0	0	0	0
Average		0	0	0	0	0	
	Overall rating		0	0	0	0	0



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document does not exonerate parties to a transaction from exercising all their rights and obligations under the alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

198 Kezhu Road,Scientech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86–20) 8215555 f (86–20) 82075191 www.sgsgroup.com.cn 中国・广州・经济技术开发区科学城科珠路198号 邮编: 510663 t (86–20) 8215555 f (86–20) 82075191 e sgs.china@sgs.com



Test Report

No.: GZHG1405016074CW

Date: May 21, 2014

Page 3 of 3

	Articles with or without decoration (Category of articles)	Test specimen number	Color	Gloss	Clouding	Resistant deposits and iridescent layers	Other aspects
Inspector 1 Plastic		1#	0	0	0	0	0
	Plastic	2#	0	0	0	0	0
	articles	3#	0	0	0	0	0
		4#	0	0	0	0	0
	Average		0	0	0	0	0
Incoactor '2		1#	0	0	0	0	0
	Plastic	2#	0	0	0	0	0
	articles	3#	0	0	0	0	0
		4#	0	0	0	0	0
Average		0	0	0	0	0	
	Overall rating		0	0	0	0	0

Note:

Classification	Rating				
0	No visible change				
1	First discernible change				
2	Clearly visible change				

Sample Photo(s):



End of Report



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is drived that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisfication of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only . **Attention:** To check the authenticity of testing /inspection report & certificate, please contact us at tel ephone: (86-755)83071443, or email: <u>CN.Doccheck@sgs.com</u> (198 k/zu/Rada Klaintha Ruarghou Econmick Extended Devent Distric Quarghou,China 510663 t (86-20) 82075191 www.sgsgroup.com.cn

中国・广州・经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 8215555 f (86-20) 82075191 e sgs.china@sgs.com